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bk CONITA G s

ne DESCAIPCION 125¢ce 160ce 250ce 32Tce G.
i JUEGD EMPURADURAS G2E0000 G260000 G2E0000 G2E0000 1
2 MANILLAR SUELTOD BES0200 BES0Z00 BES0200 BES0200 1
3 SOPORTE BARRA MANILLAR DERECHD BES0004 BES0004 BES0004 BESOD04 1
4 BARRA SUJECION MANILLAR BES0003 BES0D0G BES0003 BESOD03 i
5 SOPDRTE BARRA MANILLAR IZOUIERDO BESDDOG BES0006 BESD00G BES0D0E 1
B TORNILLD ALLEN MEx25 TOA0G0Z5 T0306025 TO30B025 TO30e02s 4
8 LATIGUILLO FREND Y EMBRAGUE R310001 A310001 A310001 R310001 i
10 KIT EMBRAGUE HIDRAULICO R346000 R346000 R34E6000 R34E6000 1
11 TAPA BOMBA EMBRAGUE HIDRAULICO R346010 R34E6010 R346010 R346010 1
12 BOMBA EMBRAGUE HIDRAULICO R345000 R345000 R345000 R345000 1
14 CABLE ACELERADOR 90 E160001 E150001 E160001 E160001 1
17  GUARDAPOLVO PURD GAS 6600000 GE00000 GE00000 GE00000 1
18 RODILLD MANDO GAS B3F02743 E119000 E119000 E119000 E119000 1
13 TAPA MANDOD GAS B3702744 E140000 E140000 E140000 E140000 1
21 COMJUNTO MANDD GAS E100001 E100001 E100001 E100001 i
27  MANETA FRENO DELANTERD AJP R320002 R3ZN002 R290002 R390002 1
25 CONJUNTD BOMBA FREND DELANTERO AJP RA40001 R340001 R340001 R340001 1
27 CONJUNTD MANDD EMBRAGUE R345000 R345000 R345000 R345000 1
28 LEVA EMBRAGUE HIDRALLICD E200010 E200010 E200010 E200010 1

GAS - RAS MATAS, S8



GCONITA G &

Suspension oil
Standard - PATOLI Twt. 250¢c¢ ea. side
Standard - MARZ. Twt. 225¢¢ ea. side
(Jordi Taares)

PATOLI- 315¢cc - Swt. Rt. / 10wt. Lt.

GAS - GAS MOTOS, S.A,



o G IZAGCT=T

n2 DESCRIPCION 125ce 160cc 250cc 327cc (3
1 BASE DERECHA PAIOLI 5460101 5460101 5460101 5460101 1
2 BASE IZQUIERDA PAIOLI 5470101 $470101 5470101 5470101 1
3 TAPON CTO. HIDRAULICO DERECHOD 5351101 5351101 5351101 5351101 1
4 TORICA BASE PAIOLI 5465101 5465101 5465101 5465101 1
5 BARRA DERECHA PAIOLI 5260101 5260101 5260101 £260101 1
6 TORNILLO BASE 6x25 ALLEN T0306025 TO306025 T0306025 T0306025 1
7 TORICA TAPON VACIADO 5360007 s360007 5360007 5360007 1
8 TORNILLO VACIADO 5620000 5620000 S$620000 5620000 1
9 BARRA IZQUIERDA PAIOLI 5261101 5261101 5261101 5261101 1
10 GUARDAPOLVO SUSP. PRAIOLI 6280001 G280001 6280001 G280001 1
11 SEEGER SOPORTE RETEN PAIOLI 5590101 5590101 5590101 5590101 1
12 RETEN D 36 PAIOLI C241101 241101 C241101 241101 1
13 ARANDELA RETEN PAIOLI 5225101 5225101 $225101 5225101 1
14 GLACIER BOTELLA PAIOLI 5235101 5235101 5235101 5235101 1
15 GLACIER BARRA PAIOLI 5230101 5230101 5230101 $230101 1
28 CTO. HIDRAULICO DERECHO PAIOLI 5350101 5350101 5350101 5350101 1
43 VARILLA REGULACION DERECHA FAIOLI 5130101 5130101 5130101 5130101 1
45 TORICA TAPON BOTELLA PAIOLI 5215101 5216101 5216101 5216101 1
46 CTO. TAPON REG. DERECHO PAIOLI 5210101 5210101 §210101 5210101 1
54 ARANDELA CTO. HIDRAULICO IZQUIERDO PAIOLI 5356101 5356101 5356101 5356101 1
61 CTO. HIDRAULICO IZQUIERDO PAIOLI 5355101 5355101 §355101 5355101 1
62 VARILLA REGULACION IZQUIERDA PAIOLI 5131101 5131101 5131101 5131101 1
63 CTO. TAPON REG. IZQUIERDA PAIOLI §215101 5215101 5215101 5215101 1

GAS - GAS MOTOS, S.A.



o CONIVACTE A

n? DESCRIPCION 125cc 160ce 250ce 397ce =~
68 TORNILLO BRIDA IWF 6x30 ALLEN TO306030 TO306030 TO306030 TO306030 1
69 BRIDA I F CON TIJA PAIOLI 5160101 5160101 5160101 5160101 1
70 TIJA DI..2CCION PAIOLI 5$180101 5180101 5180101 $180101 1
71 BOTELLA SUSPENSION PAIOLI 5560101 5560101 5560101 5560101 1
72 TUERCA DIRECCION 5220100 5220100 5220100 5220100 1
73 BRIDA SUPERIOR PAIOLI 5120101 5120101 5120101 5120101 i
74 CASQUILLO INT. BOTELLA 5410101 5410101 5410101 5410101 1
77 ABRAZADERA MANILLAR 5140101 5140101 5140101 5140101 1
78 TORNILLO ABRAZADERA Bx30 ALLEN T0308030 TO308030 TO308030 TO30BO30 1
79 TORNILLO BRIDA SUP. Bx30 ALLEN ESPECIAL 5121101 5121101 5121101 5121101 1
B0 TAPON TIJA ALUMINIO 5200100 5200100 5200100 5200100 1
81 TORNILLO ULS 6x10 T0506010 TO0506010 TO506010 T0506010 1
82 MUELLE BARRA SUSPENSION DEL. (PATOLI) MI1S0101

RS SRS AT O A



GAS - GAS MOTOS, S.A.



e CONTACT=T

ne DESCRIPCION 125cc 160ce 250cc T— £
1 LLANTA RUEDA DELANTERA 1,6x21 R100011 R100011 R100011 R100011 1
2 GOMA PROTECTOR CAMARA 2,75x21 N100000 N100000 N100000 N100000 1
3 CAMARA DELANTERA 2,75x21 N120000 N120000 N120000 N120000 1
4  CUBIERTA DELANTERA 2,75x21 N140000 N140000 N140000 N140000 1
6 DISTANCIADOR RUEDA DELANTERA 32.5X20 R580100 RS80400 R580100 RSB80100 1
7 COJINETE CUBO RUEDA 160001 ; 2
8  ARANDELA CUBO 90 R440000 R440000 R440000 RA40000 2
9 SEPARADOR INTERIOR RUEDA DELANTERA R180001 R180001 R180001 R180001 1
10  RADIO RUEDA DELANTERA 236X3 R130000 130000 R130000 A130000 18
11 TUERCA RADIOS 3mm R100006 R100006 R100006 R100006 36
13 LATIGUILLO FRENO DISCO 900mm R310001 R310001 R310001 R310001 1
14  TORNILLO LATIGUILLO R320000 R320000 R320000 R320000 1
15  ARANDELA COBRE 10x14x1,5 R330001 R330001 R330001 R330001 2
16 PINZA FRENO DELANTERD BREMBO R230001 R230001 R230001 R230001 1
17  CASQUILLO DISTANCIADOR PINZA R233000 R233000 R233000 R233000 1
19  TORNILLO ARANDELA MBx70 70208070 T0208070 T0208070  T0208070 1
20  CHAVETA SUJECION PASTILLA FRENO R250000 R250000 R250000 R250000 2
21  TORNILLO EXAGONAL M8xd40 70108040 T0108040 T0108040  T0108040 1
22  CASQUILLO DISTANCIADOR PINZA R233000 R233000 R233000 R233000 1
23 TORNILLO EXAGONAL ARANDELA M8xBS 70208035  T0208035 70208035 To208035 1
24  PASTILLA FREND GALFER R235000 R235000 R235000 R235000 2
25  EJE RUEDA DELANTERA R550100 R550100 R550100 RS50100 1
26  CUBO RUEDA DELANTERA R100200 R100200 R100200 R100200 1

GAS - GAS MOTOS, S.A. - R IR



GCCOINIA G &

n? DESCRIPCION 125cc 160cc 250cc 327cc c.
27 ARANDELA DISCO FRENO R440000 R440000 R440000 R440000 3
28 TOANILLO SUJECION DISCO R420001 R420001 R420001 R420001 3
29 DISCO FREND R400000 R400000 R400000 R400000 l
30 RADIO 238x3 R140000 R140000 R140000 R140000 18
Kk TUERCA EXAGONAL CON ARANDELA M8 T2208000 T2208000 T2208000 T2208000 1
3z AGARRE CUBIERTA N1 R120000 R120000 R120000 R120000 1
a3 TUERCA EJE DELANTERD M16x150 RE640001 RE40001 RE40001 R640001 a |
34 REENVIO RBE0000 RBE0000 RBE0000 RB60000 1
35 TOPE REENVIOD RB70000 RB70000 R870000 RB70000 1
36 EJE ESPECIAL CUENTAQUILOMETROS R550101 R550101 R550101 R550101 1
37 ARANDELA 20x 30x3 RB80000 R880000 RBBOO00 RBB0000 1
38 KIT REPARACION PINZA DEL. R250002 R250002 R250002 R250002 1
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GAS - GAS MUTUS, S.A.
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FIG, 4- DEPOSITO, ASIENTO, GUARDABARROS, PORTANUMEROS @( O:/M i ; ﬂ@i ; a '

- 2nd VERSION
ng DESCRIPCION 1257160 (1994) 125cc 160cc 250cc 327cc c.
YELLOW :

1  ARANDELA PLASTICO T6065013 TE0BE5013 T6065013 T6085013 4
2  ARANDELA PLASTICO T6055013 TE055013 TE055013 16055013 2
3 GOMA DESVAPORIZADOR DEPOSITO 5120000 6120000 G120000 G120000 1
4 TAPON GASOLINA COMPLETO P720004 P720004 P720004 P720004 1
5 TORNILLO EXAGONAL MEX10 T0106010 T0106010 T0106010 TO108010 1
9 CTOD. SILLIN Y GUARDABARROS G420005  G420005 G420003 G420008 G420007 1
10 TUERCA CON ARANDELA M& T2206000 T2206000 T2206000 T2206000 2
11 TORNILLC PHILLIPS M&x20 T0706020 T0706020 TO708020 T0706020 2
12 TOANILLO ULS M5x16 T0505616 TOS0S018 3 ===cecee  cmemeee— 2
13 PROTECTOR SUSPENSION TRASERA P320101 P320101 P320i01 F320101 ) §
16 PORTAFARO DELANTERD P340102 P340102 P340104 P340105 1
17 BRIDA PLASTICO NEGRA P380001 P380001 P380001 P380001 2
18 TAPA LATERAL FOSTERIOR DERECHA P103101 PO13101 P103101 Pl03102 i
1BA TAPA LATERAL POSTERIOR IZQUIERDA P104i01 P104101 P104101 P104102 1
19 TORNILLO ULS M5xE T0505008 TO505008 TO505008 TO505008 10
20 GUIA CABLE M130000 H130000 M130000 M130000 1
23 CASQUILLO CUBREDISCO P220115 P220115 P220115 220115 2
24 PROTECTOR DISCO DELANTERO P360102  F360101 P360101 P360101 P360101 1
25 CTO. DEPOSITO PLASTICO Pi00204 F100204 P100203 F100205 1
26 GUARDABARRO DELANTEROD P280004 P28G004 P2B0004 P280004 1
27 ARANDELA 5xi0 PLANA T0405010 T0405010 T0405010 T0405010 4 .
28 TORANILLO ALLEN 5x15 T0305015 10305015 T0305015 TO305015 4
29 REMACHE 4x12 T4504012 74504012 T4504012 T4504012 4

GAS - GAS MOTOS, S.A.




FIG, 4- DEPOSITO, ASIENTO, GUARDABARROS, PORTANUMEROS @@M i ;ﬁ @i ; - ’

n? DESCRIPCION 125ce 1:_Eﬂm:l 250cc J27ce C.
30 ARANDELA PLANA 4x9 T4004009 T4004009 T4004069 74004009 4
31 PROTECTOR RADIADOR DERECHO P161103 P101103 P101104 P101105 1
31A PROTECTOR RADIADOR IZQUIERDO P1021n3 P102103 P102104 P102105 1
32 TORNILLD ULS M5x12 T0505012  T0505012 10505012 T0505012 4
33 GRIFO GASOLINA 8740101 8740101 8740101 B740101 1
34 PROTECTOR PIRON SALIDA M0O1013010 M01013010 M01013010 M01013010 1
38 SOPORTE GUARDABARROS B461000C 1
39 ADHESIVO FRONTAL FARO CONTACT 1
40 ADHESIVOS GUARDABARROS (MANCHAS) P100216 P100216 P100217 P100238 1
41 ADHESIVO CHASIS CONTACT P100120 P100120 P100120 P100120 1
42 ADHESIVO DEPOSITO (MANCHAS) P100311 P100311 P100312 P100144 1
43 ADHESIVO SOBRE DEPOSITO G/G P100127 P100117 P100128 P100143 4
44 ADHESIVD TAPA VOLANTE P100118 P100118 P100113 P100118 1
45 TORNILLO ULS Bx16 TO5061116 T0508016 TO0506016 TO0506016 2
458 UNION ALETINES P102152 P102152 P102150 P102151 1
46 ADHESIVO FRONTAL RUBIO P100106 P100106 P100106 P100106 1
47 ADHESIVO ALETIN DERECHO P100150 P100150 P100152 P100141 1
48 ADHESIVO ALETIN IZQUIERDO P100151 P100151 P100153 P100142 i
43 ADHESIVO ADC SYSTEM . £ P106148 i 1
51 ADHESIVO W2 GUARDABARRO P100130 P100135 P100111 P100124 1
52 ADHESIVO CAMPEONA seeeeee meeeee- P100147 P100137 1
53' ADHESIVO HIDRAULIC CWTCH P100126 P100126 P100129 P100126 1
54 ADHESIVO DEPOSITG RUBIO 93 P100133 P100133 P100133 P160133 i
55 ADHESIVO DEPOSITO GGT . P100140 P100145 1

GAS - GAS MOTOS, S.A.






FIG, 5-BASTIDOR, PROTECTOR DE CARTER @( O':E ’\ ! ; FE /ﬂ@é ; m '

n? DESCRIPCION 125ce 1.50':‘:. 250ce 327ce |
1 % BASTIDOR GAS GAS 93 B100237 <+ B100237 +B100237 +B100237 1
2 TUERCA M6 CON ARANDELA T2208000 T2206000 T2206000 T2206000 1
3 TORNILLO ALLEN MBx15 DEPOSITO REFRIG. T0306015 TO306015 TO306015 TO306015 1
4 TORNILLO ALLEN MEx20 BOBINA TO306020 TO306020 TO306020 TO306020 2
5 RODAMIENTO CONICO DIRECCION C140100 C140100 . C140100 C140100 2
8 TORNILLO ALLEN CONICO M6x20 10406020 10406020 T0406020 70406020 3
5 TUERCA AUTOBLOCANTE M6 T2106000 T2106001 T210600C 1 T2106001 2
10 7 COLA BASTIDOR 93 # B110202 #'8110202 #'B110202 # Bi1i0202 1
11 TUERCA AUTOBLOCANTE M6 T210600 1 T210600 1 T2106001 T2106001 2
12 TORNILLO ALLEN CONICO ME6x15 T0406015 T0406015 T0406015 TO406015 1
13 TUERCA AUTOBLOCANTE MB T210800'1 T210800 1 T2108001 T2108001 2
14  CASQUILLO ESTRIBO 92 B160002 81600002 8160002 B160002 2
15 MUELLE ESTRIBOD 92 M100002 M100002 Mi00002 Mi00002 2
16 TORNILLO ALLEN MBx45 T0308045 T0308045 TO308045 TO308045 2
19/ SOPORTE CULATA 93 B320101 B320101 B320101 B320150 1
20 TORNILLO ALLEN MBx20 TO308020 TO308010 To308020 To30B020 2
21 TUERCA EXAGOMNAL 9 12509000 T2503000 T2509000 T2509000 2
22 TORNILLO ALLEN MOTOR 9x105 T0309105 TO309105 T0309105 TO309105 2
24 TORNILLO ULS MEx30 REGULADOR TENSION TO506030 TOS06023 T0526023 T0Bo6023 1
26 TORNILLO ALLEN M6x15 RECTIFICADOR VENTILADOR TO306015 TO306015 TO0306015 TO306015 1
27 TORNILLD ULS MBx20 T0508020 TO508020 TO0508020 TOS08020 4
28 PLACA PROTECTOR MOTOR 92 B180200 B180200 8180200 B180200 1
29 GOMA PROTECTOR MOTOR 5140000 G140000 G140000 G140000 1
GAS - GAS MOTOS, S.A. % AFTER CHASSIS NUMBER VIR-GG-0393-2503-1100 - PART NUMBER IS B100238

# AFTER CHASSIS NUMBEER VIR-GG-0393-2593-1100 - PART NUMBER IS B110203



L R— CONWAGCIE:T &

n? DESCRIPCION 125cc 160cc 250cc 327cc c.
31 TORICA EJE DIRECCION 34,65x1,78 C300100 C300100 C300100 C300100 2
32 ESTRIBO IZQUIERDO 92 B140001 B140001 B140001 B140001 1
32A ESTRIBO DERECHO 92 B120001 B120001 B120001 B120001 1
33 SOPORTE SUPERIOR RADIADOR B100130 B100130 B100130 B100130 1
34 TUERCA AUTOBLOCANTE M8 T2108002 T2108002 T2108002 T2108002 2
35 TORNILLD ULLS M6x10 TO506010 TO506010 TOS06010 TOS06010 1
36  ARANDELA 6x12x1 T4006012 T4006012 T4006012 T4008012 1

GAS - GAS MOTOS, S.A.
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FIG, 6- ESCAPE, FILTRO DE AIRE

GC N

GCr=7

73

n? DESCRIPCION 125cc 250ce 197¢ce 2
1 TORICA CAJA FILTRO P270100 P2701p0 P270100 P270100 1
2 ESPUMA FILTRO AIRE 92 P240110 P240110 P240110 P240110 1
3 TOANILLO ULS MEx15 TOS506015 TO506015 TO506015 TO506015 1
4 ARANMDELA PLANA GBx12x1 T4006012 T4006012 T4006012 T4006012 1
5 TOANILLO ULS MEx10 TO506010 TOS06010 TOS506010 TO0506010 1
6 CAJA FILTRO P220102 P220102 p2z20102 P220102 1
7 ABRAZADERA CARBURADOR 30145 BE40001 BEA00D01 B640001 BE40001 2
8 GOMA ADMISION FILTRO G520002 6520002 6520002 6520002 1
9 TORNILLO ALLEN MG6x15 TO306015 TO306015 TO306015 T0306015 1
10 7 SILENCIOSO INTERMEDIO 93 exterior exit dia. 32mmn B600215 BE00215 B600215 BE00215 1
11 TuBO ESCAPE PARTE DELANTE B600101 B600115 B60010D2 BE600150 i
12  ARANDELA Bx17 DIN 125 T4008017 T4008017 T4008017 T4008017 2
13  ARANDELA GLOSER Bx14 DIN 67987 T4008314 T4008314 T4008314 T4008314 2
14 TOANILLOD EXAGOMNAL MBx25 TO108025 TD108025 T0108025 TO108025 2
15 TORICA ESCAPE 44,04x3,53 C290000 C290000 C2390000 C250000 1
16 TORNILLO ALLEN CONICO MEx15 T0406015 T0406015 TO406015 T0406015 1
17  TORICO SILENCIOSO dia. 32mum desde DINB1040 C280001 €2800001 C2800001 C280001 1
1B % SILENCIOSO FINAL 93 interior dia. 32mn BE00302 BE0O0302 BE00302 BB0O0302 1t
19 TORNILLO PHILLIPS MBx15 TO706015 TO70B6015 TO706015 TO706015 2
21 CASQUILLO CAJA FILTRO P220110 P220110 P220110 P220110 2
22 TORNILLO EXAGOMAL CON ARANDELA MEx10 T0206010 T0206010 TO206010 TO0206010 1
23  TAPA CAJA FILTRO P260100 P260100 P260100 P260100 . T
24 TUERCA NUT 6mm T2606000 T2606000 T2606000 T2606000 i

GAS - GAS MOTOS, S.A.
£ 28mm desde nunero de chassis VIR-GG-0393-XX093-1100 - nmnero de recambio Bo00304
# 28min desde numero de chasis VIR-GG-0393-XX93-1100 - numero de recanbio B600216




CONTACT=T

GAS - GAS MOTOS, 8.4,



FIG, 7-RUEDA Y FREND TRASERO

CONITACL &

DESCRIPCION

125¢ce

160cc 250cc 327cc c.

1 TUERCA EJE RUEDA TRASERA R640001 RB40001 R640001 RE40001 2
2 ARANDELA EJE TRASERO 17x30x1,5 14017030 T4017030 14017030 T4017030 1
3 EXCENTRICA RUEDA TRASERA 17mm RE620001 R620001 R620001 RE620001 2
4 DISTANCIADOR RUEDA TRASERA 17x30x34 desde rr.1100 =17x30x24 RE610000 RE10000 RE10000 RB10000 1
5 CLIP SEEGER INTERIOR CUBO RS00009 R500009 RS00009 RS00009 1
6 COJINETE CUBO RUEDA 6203 R5R C180000 C180000 C180000 C180000 3
7 ARANDELA CUBO TRASERO R500010 R500010 R500010 R500010 2
8 CASQUILLD INTERIOR CUBO TRASERD R575000 R575000 R575000 R575000 1
9 EJE RUEDA TRASERA ERGAL 90 R590003 R590003 R590003 R590003 1
10  TORNILLO ULS PINZA TRASERA M8x35 T0508035 T0S508035 10508035 T0508035 2
11  ARANDELA GLOBER 8x15 T4008215 14008215 14008215 14008215 2
12  CLAVETA SUJECION FRENO TRASERO R250000 R250000 R250000 R250000 2
13 ARANDELA COBRE 10x14 R330001 R330001 R330001 R330001 4
14  TORNILLO LATIGUILLO R320000 R320000 R320000 R320000 2
15  LATIGUILLO FRENO TRASERO R310102 R310102 R310102 R310102 1
16  PINZA SOPORTE FREND TRASERO R240001 R240001 R240001 R240001 1
17  PASTILLA FREND DISCO GALFER R235000 R235000 R235000 R235000 2
18  TORNILLO DIN 965 TO605008 TO0605008 T0605008 TOB05008 3
19  ARANDELA SUJECION DISCO R440000 R440000 R440000 R440000 3
20  TUERCA RADIO 3,5 mm RS00007 RS00007 R500007 R500007 36
21  RADIOS 202x3,5 R530002 R530002 R530002 R530002 18
22  CUBIERTA RUEDA TRASERA TUBULESS 400x18 N200100 N200100 N200100 N200100 1
23  CADENA 98 PASOS B480100 B480100 B480100 B48010 0 1

ENGANCHE CADENA 8500000 B500000 B500000 B500000 1

GAS - GAS MOTOS, S.A.




FIG, 7-RUEDA Y FRENO TRASEROD

COINITACTES &

n2

DESCRIPCION

125cc

160cc 250cc 327cc c.

24  TORNILLO ULS M8x20 70508020  TOS08020  TO508020 70508020 6
25  CORONA ARRASTRE Z40'90 RB40002 RB40002 RB40000 R840000 1
26  TUERCA AUTOBLOCANTE 72108000 12108000 T2108000 72108000 6
27  DISTANCIADOR RUEDA TRASERA 17/30/12 R600000 R600000 R600000 RE00000 1
28  DISPOSITIVO ENCENDIDD LUZ FRENOD L300065 'L300065 L300065 L300065 1
29  CUBO RADIO TRASERO 92 R500103 R500103 R500103 R500103 1
30  RADIOS 19x3,5 R540002 R540002 R540002 R540002 18
31  TUERCA AUTOBLOCANTE M6 12106001 72106001 12106001 T2106001 1
32  ARANDELA PEDAL FREND 6x18x1,5 T4006018 T4006018 74006018 T4006018 2
33  PEDAL FREND ERGAL R740004 R740004 R740004 R740004 1
34  CASQUILLO PEDAL FRENO 8x12x12,5 R830000 R830000 RB30000 RB30000 1
35  TORNILLO ALLEN CONICO 6x30 T0406030 10406030 T0406030 10406030 1
36  REMACHE PUNTERA PEDAL FRENO R760000 R760000 R760000 R760000 1
37  PINZA ENGANCHE FRENO R715100 R715100 R715100 R715100 1

TUERCA EXAGONAL M6 T2006000 12006000 T2006000 T2008000 1
38 VARILLA FRENO TRASERO R710101 R710101 R710101 R710101 1
39  BOMBA FREND TRASERO BREMBO R350100 R350100 R350100 R350100 1
40  CASQUILLO SUJECION BOMBA TRASERA R350110 R350110 R350110 R350110 2
41 TORNILLO ALLEN CONICO M6x30 T0406030  T0406030 70406030  T0406030 2
42 MUELLE PROTECTOR TUBO BOMBA ACEITE M150000 M150000 M150000 M150000 1
43  FLAP TRASERD R500115 R500115 RS00115 RS00115 1
44  LLANTA RUEDA TRASERA TBLS 2,15x18 R500200 R500200 R500200 R500200 1
45  DISCO FRENO TRASERO R400001 R400001 R400001 R4D0001 1

GAS - GAS MOTOS, S.A.




CORZACT=T

n? DESCRIPCION 125cc 160cc 250ce 327cc c.
46 TORNILLO ALLEN CONICO M5x10 T0405010 T0405010 T0405010 TO405010 1
47 TOPE PEDAL FRENOD RB20001 RB20001 RB20001 R820001 1
48 TUBO BOMBA FREND 8970 L200030 L200030 L200030 L200030 1
49 TUERCA CON ARANDELA M6 T2206000 T2206000 T2208000 T2206000 1
50 SOPORTE DEPOSITO LIQUIDO FRENO L200016 L200016 L200016 L200016 1
51 TORNILLO EXAGONAL ARANDELA ME&x10 T0206010 T0206010 TO206010 TO206010 1
52 DEPOSITO LIQUIDD FRENO L200010 L200010 L200010 L200010 1
53 PROTECTOR PINZA FREND TRASERO R240010 R240010 R240010 R240010 1
54 PROTECTOR CORONA P360300 P360300 P360300 P360300 1
55 VALVULA RUEDA TRASERA B200110 N200110 N200110 N200110 1
56 PROTECTOR DISCO P360200 P360200 P360200 P360200 1
57 KIT REPARACION PINZA TRASERA R260001 R260001 R260001 R280001 1
58 KIT REPARACION BOMBA TRASERA R350004 R350004 R350004 R350004 1
59 TORNILLO ULS M5x8 T0505008 TO0505008 TO505008 T0s05008 4

GAS - GAS MOTOS, S.A.
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ne DESCRIPCION 125cc 160cc 250cc 327ce 3
1  TORNILLO ALLEN M10x45 70310045 10310045 70310045 T0310045 1
2  AMORTIGUADOR TRASERO 93 $700100 5700100 $700100 $700100 1
3 TORNILLO ALLEN M10x45 10310045 70310045 10310045 T0310045 1
4  PATIN GUIA CADENA 90 6180001 6180001 6180001 6180001 1
§  REMACHE ALUMINIO 5x1g CABEZA GRANDE T4505016 14505016 T4505016 T4505016 2
6  CUBRECADENAS 93 P330200 P330200 P330200 P330200 1
7 RETEN SUSPENSION INA 15x21x3 £230000 230000 230000 23000 2
8  COJINETE AGUJAS INA 1516 £110001 110001 £110001 110001 2
9  EJE BASCULANTE 90 B240001 8240001 B240001 B240001 1
10  CASQUILLO BASCULANTE 90 B220002 8220002 B220002 8220002 2
11  COJINETE AGUJAS INA HK2020 100001 10001 £100001 100001 4
12  RETEN SUSPENSION TRASERA 20/26/4 £220001 £220001 £220001 220001 4
13 TUERCA M10 AUTOBLOCANTE 72110001 7211000 1 T2110001 72110001 1
14  TUERCA EJE BASCULANTE B260001 B260001 B260001 8260001 2
15  TORNILLO ALLEN M6x60 10306060 T0306060 T0306060 T0306060 2
16  TORNILLO ULS M5x20 10505020 70505020 T0505020 10505020 1
17  SOPORTE CABALLETE B280002 8280002 B280002 B280002 1
18 ARANDELA PLANA Bx12x1 T4006012 T4006013 74006013 T4006013 2
19  TORNILLO EXAGONAL M8x30 70108030 71008030 71008030 T1008030 1
20 TUERCA AUTOBLOCANTE M6 72106000 72106000 12106000 12106000 2
21 TUERCA EXAGONAL AUTOBLOCANTE M8 72108001 72108001 12108001 72108001 i
. 22 MUELLE CABALLETE M120000 M120000 M120000 M120000 1
23  CABALLETE SUELTO B280003 8280003 B280003 B280003 1

GAS - GAS MOTOS. S.A.
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no DESCRIPCION 125cc 160cc 250ce 327cc -3
24  CASQUILLO BIELETA 17x15x10 1700100 1700100 7700100 1700100 2
25  BASCULANTE GAS GAS 93 8200100 B200100 8200100 B200100 1
2
27  CONJUNTO CABALLETE B280200 B280200 8280200 B280200 1
28 GOMA TENSOR CADENA G180010 1
1
2
31 SOPORTE TENSOR CADENA 90 8550100 B550100 8550100 B550100 1
32 MUELLE TENSOR CADENA 90 M140000 M140000 M140000 M140000 1
33 CASQUILLO TENSOR CADENA 90 B560000 B560000 B560000 B560000 1
34 . TORNILLO ALLEN CONICO M8x35 10408035 T0408035 10408035 T0408035 1
35 COJINETE INA HK 1516 110001 £110001 110001 110001 4
36 ARANDELA 8x17 T4008017 14008017 T4008017 T4008017 2
37 TORNILLO ALLEN M10x110 70310110 70310110 70310110 70310110 1
38 TORNILLO ALLEN M8x75 70308075 10308075 70308075  T0308035 1
39 BALANCIN MONOAMORTIGUADOR 90 B340100 B340100 B340100 8340100 1
40 TUERCA CON ARANDELA M8 12208000 12208000 12208000 72208000 1
41  TUERCA AUTOBLOCANTE M10 72110007 12110001 72110001 12110001 1
42 CASQUILLO 17x15x8 1700200 1700200 1700200 1700200 2
43  ARANDELA NORMAL 8x17 14008017 T4008017 14008017 T4008017 2
44  ARANDELA GLOBER Bx14 T4080316 T4080316 T408316 7408316 2
45 TORNILLO EXAGONAL M8x35 10108035 10108035 70108035 10108035 2
46 BIELETA SUSPENSION 90 8420100 B420100 B420100 8420100 2

GAS - GAS MOTOS, 8.2
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n? DESCRIPCION 125cc 160cc 250ce J2icc c.
47  TORNILLO ULS M5x10 T0505010 T0505010 TO505010 10505010 2
48  TORNILLO ALLEN MBx10 T0308010 T0308010 T0O308010 T0308010 3
49  CASQUILLO MOVIM. S0x15x8 T700001 T700001 T700001 T700001 1
50 CONJUNTO TENSOR CADENA B520100 B520100 B520100 B520100 1
51  GOMA TOPE CABALLETE 410000 G410000 6410000 G410000 1
52 TAPON EJE BASCULANTE 6230001 6230001 G230001 6230000 4
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FIG, 9- COMPONENTES ESPEC. PARA HGTOC. MATRICULADAS @J@M Zﬂj @Z ,

n® DESCRIPCION 125cc 160ce 250ce 327cc 43
1 COMMUTADOR FARD, BOCINA, LUZ L300035 E300035 L300035 L300035 1
CONJUWTO CABLEADD GENERAL L300040 L300040 L300040 L300040 1
al
5 BOMBILLA 12W 15W L300115 L300i15 L300115 L300115 1
6 PLACA PORTAOPTICA DELANTERA 90 F340102 P340102 F340104 £340105 1
7 BRIDA PLASTICO NEGRA F380001 P380001 P380001 P380001 2
8  INTERAUPTOR STOP L300065 L300065 L300065 L30006S 1
1
1
12 TORNILLO DIN 7971 T1004012 TAGO4042 T1G04012 T1004012 2
13 CT0. FARD PILOTO L300080 L300080 L306080 L300080 i
14 BOMBILLA 12V 10W L30G085 L300085 L300085 L300085 é
15 ALARGO INSTALACIGW FARD TRASERO L300090 L300030 L3000390 L300050 1
16 EJE DELANTERD ESPECIAL CUENTAGUILOMETROS R550110 A550110 R550110 R550110 ik
17 ARANDELA 20x30x3 RBB0000 RBB0000 REBB0000 RBA0000 1
18 REENVIO CUENTA QUILOMETROS RBEBD00 RB60000 RBE60000 RB60000 I
19 TOPE REENVIOD RB70000 RB700G0 RE870000 RB70000 1
20 CABLE CUENTAQUILOMETROS R740005 R740005 R740005 R740005 1
21 TUERCA M6 AUTOBLOCANTE T21066G00 TZ106000 72106000 T2106000 1
22 CARTELA SOFORTE TAGUIMETRO L3GD095 L300G3as L30G095 L300095 1
23 TORNILLO M8x15 ALLEN T0306015 T0306015 TO306015 = TO306015 1
24 TAQUIMETRO CUENTAQUILOMETROS L300100 L300100 L300100 L300100 i
25 CLAXON L300105 L300105 L300105 L300105 1

GAS - GAS MOTOS, S.A.
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FIG, 9- COMPONENTES ESP. PARA MOTOC. MATRICULADAS. _ 4

ne DESCRIPCION 125cec 160cc 250cc J27cc c.
26 CASQUILLD SOPCRTE CLAXON L300110 L300110 L300110 L300110 i
27 TORNILLO ALLEN MBx15 TO306015 TO306015 TO306015 TO306015 1
28 TORWILLO ULS MBx10 TO506010 TO506010 TO506010 TO506010 1

GAS - GAS MOTOS, S.A.



FIG, 10- SISTEMA DE REFRIGERACION LIQUIDA @@M Zﬁ @Z = '

ne DESCRIPCION 125cc 160ce 250cc 327ce c.
2 RADIADOR AGUA L200100 L200100 L200100 1200100 1
3 ABRAZADERA P 19 L200043 L200043 L200043 L200043 1
4  TUBD GOMA RADIADOR 43332 L200020 L200020 L200020 L200020 4
6  CONEXION ALUMINIO VASO EXPANSION L200050 L200050 L200050 L200050 1
7  VENTILADOR REFRIGERACION RADIADOR L300000 L300000 L300000 L300000 1
8  TERMOCONTACTO MO01020001  MO1020001  MO1020001  Molozoo0l 1
9  TORNILLO ALLEN M5x15 T0305015 T0305015 T0305015 10305015 3
10 PROTECTOR VENTILADOR L300010 L300010 L300010 L300010 1
11 TUERCA AUTOBLOCANTE M5 72105001 72105001 72105001 72105001 3
12  TORNILLO EXAGONAL M4x10 10104010 T0104010 T0104010 10104010 3
13  ARANDELA 4x12x1 T4004112 14004112 T4004112 14004112 1
14 CASQUILLO SUJECION VENTILADOR L300016 L300015 L300015 L30C015 i
16  TOANILLO ALLEN M6x10 T0306010 10306010 T0306010 T0306010 1
17  ARANDELA 6x12x1 T4006012 T4006012 T4006012 T4006012 1
18  VASO EXPANSION COMPLETO L200015 L200015 L200015 L200015 1
19 TUBO SALIDA TAPON VASO EXPANSION 6460000 6460000 6460000 6460000 5
20 GOMAS RADIADOR A CHASIS 6220000 6220000 6220000 6220000 2
21  ARANDELA 5x15x1,5 T4005015 T4005015 T440000 T440000 3
23 ABRAZADERA 20-32x9 L200044 L200044 L200044 . L200044 1
24  TORNILLO ULS M6x10 T0506010 T0506010 T0506010 10506010 1
25  ARANDELA COBRE 16x22x1,5 M01020100 M01020100  -------- M01020100 1]
26 GOMA SILENTBLOCK VENTILADOR 6210000 6210000 6210000 (6210000 4
27 SOPORTE RADIADOR B100130 B100130 B100130 B100130 3

GAS - GAS MOTOS, S.A.



FIG, 10- SISTEMA DE REFRIGERACION LIQUIDA @OM Zﬁ @Ij ; ’

ng DESCRIPCION 125cc 160ce 250cc 327cc [
28 PROTECTOR AADIADOR L200150 L200150 L200150 L200150 |
29 ABRAZADERA P 23 L200041 L200041 L200041 L200041 3
30 ABRAZADERA CLIPEX M1 L200042 L200042 L200042 L200042 1
31 ABRAZADERA @ 20 L200045 L200045 L200045 L200045 1
32  ABRAZADERA 9@ 21 L200046 L200046 L200046 L2000486 1
33  ARANDELA COBRE 6x12x1 T4006712 T4006712 T4006712 T4006712 1
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FIG, 11- GRUPO CARTER
ne DESCRIPCION 125¢cc 160ce D T 5
1 TORNILLO TAPA EMBRAGUE M6x25 T0306025 10306025 70306025  T0308025 6
2 TORNILLO TAPA EMBRAGUE M6x35 70306035 T0306035 70306035  T0306035 2
3 TORNILLO NIVEL ACEITE M01016002  M01016002  MO1016002  MO1016002 2
4  TORNILLO CARTER CEWTRAL ALLEN M6x50 70306050  T0306050 TO306050  TO30B050 4
5  TORNILLO CARTER CENTRAL ALLEN M6x70 0306070  T0306070 T0308070  T030807G 5
6  TORNILLO CARTER CENTRAL ALLEN M6x35 70306035  T0306035 70306035  T0306035 1
7 TORNILLO CARTER CENTRAL ALLEN M6x80 70306080  T0306080 TO306080  T0306080 1
8  TORNILLO TAPA VOLANTE M6x40 ULS TOS06040  TO506040 T0506040  T0506040 4
10  CARTER DERECHO LADD EMBRAGUE M01010003 01010603  M01010005  M01010002 1
11 CARTER IZGUIERDO LADO VOLANTE M01014003  K01011003  M01011005  HM01011004 1
12 ESPARRAGO CILINDRO 10mm MD1612001  MO1612001  M01612003  M01612601 4
13 TAPA EMBRAGUE MO1012200  MO1012200  M01012201  M01012200 1
14  JUNTA CARTER CENTRAL MO4429002  MO4429002  M04429003  M0A420001 1
15  JUNTA TAPA EMBRAGUE MO4430001  MO4430001  M04430002  M04430001 1
16  JUNTA TAPA VOLANTE MAGNETICO MO4431000  MO4431000  M04431000  M04431000 1
17  CASQUILLG CENTRADO TAPA EMBRAGUE Y CARTER 7x9x15 MO1017000  M01017000  NO1017000  M01017000 4
19  TAPA VOLANTE MO1013003  M01013003  M01013003  M01013003 1
20 TORNILLO RESPIRADERO CARTER MO1032001  M01032001  M01032001  M01032001 1
21 JUNTA TORICA TAPA BOMBA AGUA M04433000  M04433000  M04433000  M04433000 X
22 TAPA BOMBA AGUA M01012110  M01012110  M01012110  M01012110 1
23° TORNILLO ULS M6x15 T0506015 70506015 T0506015  T0506015 2
24  TUBO GOMA RESPIRADERO CARTER 6460000 6460000 6460000 5460000 1
25  TORICA TORNILLO NIVEL ACEITE MO10161G0  MO1016100  M01016100  MO1016100 1

| 26 PLATINA TOPE COJINETE PRIMARID NO2628001  HO2628001  MO2628001  MO2628001 1

GAS - GAS MOTOS, S.A.
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n DESCRIPCION 125¢ce 180cce 250ce A27ce -
27  TORNILLD ULS M6x16 TO506016 TOS06016 TOS06016 TO506016 2
28 MUELLE DESVAPORIZADOR M15G000 M150000 M150000 M150000 1
32 TAPETA EMBRAGUE 92 M01012250 M01012250 MO1012250 MO1012250 1
33 TORICA TAPETA 92 M04434000 M04434000 M04434000 M04434000 1

GAS - GAS MOTOS, S.A.
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FIG, 12- GRUPC CIGUERAL, BIELA~

CRIVTZACT =T

n? DESCRIPCION 125¢cc 160cc 250ce 327ce 2
1  CIGUERAL COMPLETO M01210001  M01210001  M01210100 MO1210000 1
3 BIELA SUELTA M01218110  M01218110 M01218100  H01218000 1
5 COJINETE AGUJAS BIELA (PIE) M01411100 M01411001 M01411100  H01411000 1
6 CLIP (SEEGER) M01416101 M01416102 MO1416100  HM01416000 2
7  COJINETE-AGUJAS CABEZA BIELA 101415002 MO1415002  M0i415001  MO1415001 1
8 EJE (BULON) BIELA A CIGUERAL 101414002 M01414002 M01414001  MO1414001 |
S ARANDELA PIRON CONTRAPESO MO1219000  MO1218000  M01218000  M01219000
12 CHAVETA VOLANTE MAGNETICO 15,5x8,5x3 ¥01224001 MO1224001  M01224000  M01224000 1
13 CHAVETA PINON MOTOR COWTRAPESO 18,5x7,5x5 M01223000  MO1223000  M01223000  M01223000 1
14 COJTHETE CIGURAL-25x40x7 6206-C3 M0i216002  MO1216002 MO1216001  MO01216001 2
15 RETEN CIGUERAL 25x40x7 M01217001 MO1217001  M01217001  MO01217001 2
16 TUERCA VOLANTE MAGNETICO M01222010 MD1222010  MO1222600  M01222000 1
17 ARANDELA VOLANTE MAGNETICO =mmemmmem mmmmeeee- MO1221006  M01221000 1
18 TUERCA PIAON CONTRAPESO M01220000 MD1220000  M0122000C  M01220600 1

GAS - GAS MOTOS, S.A.
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FIG, 13- GRUFD CAMBIO

COMNTVAGCTE &

n2 DESCRIPCION 125cc 160cc 250ce 27ce &
1 COJINETE EJE 12, 20x47x14 6204 M03610001 M03610001 M03611001 HMO3610001 g
2 COJINETE EJE 12, 40x17x12 6203 M03620000 MO3620000 M036200060 03620000 i
3 COJINETE EJE, 22, 35x1ix15 6202 M0362 1060 MG3621000 M03621000 H03621000 1
4 COJINETE AGUJAS 25x32x12 MD3645000 M03845000 MO3645000 M03645000 1
5 COJINETE AGLIJAS PIRON INTERMEDIO ARRANQUE 15x19x17 M0262 1000 MO2621000 M02621000 M02621000 1
7 RETEN PIRON SALIDA 20x32x7 M0O3B633000 M03633000 M03633000 M03633G00 1
B CLIP EJE SECUNDARIO DE 22mm M03613000 M03613000 HO3613000 M03613000 3
9 CLIP PIRACH INTER. ARRANGUE 14mm. M026230G0 M026230G0 M02623000 M02623000 1
12 RETEN EJE SELECTOR MARCHAS 22x17x7 103821000 MO3B8Z1000 M03821000 M03821000 1
13 TORNILLO PALANCA CAMBIO MARCHAS 6x20 M03647000 MO3647000 M03647000 M03647G00 1
14 HMUELLE PLATIWNA ESCORPION 88 M0O38170G0 M03817000 MO3817000 M03817000 i
15 ARANDELA A TORNILLO PALANCA SELECTOR GLOVER DE 6mm M03646000 MO3646000 M03646000 M03646000 1
16 ARANDELA TORNILLO FIJO SELECTOR GLOVER Gmm M03822000 M03822000 M03822000 M03822000 1
17 GRUPO CAMBID MARCHAS COMPLETQO 90 M03600002 MO3606002 MO3600002 M03600002 1
18 EJE PRIMARIO, PIAON 12 Z15 MO3611002 M03611002 M03611002 MO3611002 i
19 PIAON EJE PRIMARIO DE 2% Z15 M03619002 103615002 MG3619002 MO3619002 1
20 PIAON DOBLE EJE 12 DE 3® 4% 718/722 M03616003 MO3616003 M03616003 M03616003 1
21 PIRON EJE PRIMARIO DE 5% 226 M03612003 MO3612003 M03612003 M03612003 1
22 PINON EJE PRIMARIO DE B2 Z32 M03618003 MO3618003 M03618003 M03618003 1
23 EJE SECUNDARIO CAMBIO MARCHAS K03632002 MO3632002 M03632002 103632002 1
24 PIRGN EJE SECUNDARIO DE 12 DE Z41 MG3623003 M036230G3 M036230063 M03623003 L
25 PIAON EJE SECUNDARIO DE 228 Z38 103621003 MO3621003 M03621003 M03621003 i
26 PIRON EJE SECUHDAHiU DE 38 734 I»IQS&IT[I]S MO0362 7003 MO3627003  MO3627003 1

GAS - GAS MOTOS, S.A.




FIG, 13- GRUFO CAMBIO

CONTACHTE! &

ne DESCRIPCION 125¢cc 1_EUCC_ 250cc 307 ce &
27 PIAON EJE SECUNDARIO DE 42 Z31 M03628003 M0O3623003 MO3629003 MO3629003 1
28 PIRON EJE SECUNDARIO DE 52 Z26 M03526003 M03626003 MO3626003 M03626003 1
29 PIACON EJE SECUNDARID DE 62 Z21 MD3630003 MO3630003 M0O3830003 MO3630003 1
30 PIFON ARRANQUE SECUNDARIO M02620003 MD2620007 MD2620003 M02620003 1
31 PINON SALIDA Z11 M03634002 MO3640002 MO3634000 MO3634000 1
32 CLIP TOPE FIJACION PINON SALIDA 03615000 MO3615000 M0361500G MO3615000 2
33 ARANDELA EJE 1% DE PINGN 22, 52 Y 62 28x22x1 MO3614002 HO3614002 MO3614002 MG3614002 1
34  ARANDELA INTERMEDIA PIAON ARRANQUE Y PIRON 12 26x15x0,5 M02622000 M02622000 M02622000 M02622000 2
36° ARANDELA EJE SECUNDARIO PINON 12 26x17x0,5 M03625000 M03625000 M03625000 M03625000 1
37 TORNILLO FIJADOR MARCHAS MEx30 ULS T0506030 TO506030 2 —==-----= mmmmme——e 1
38  ARANDELA SECUNDARIA DE 28x22x1 ESTRIADA M03617002 #03617002 MO3617002 MG3617002 4
39 TUERCA EMBRAGUE CUBO B8 M03221000 M03221G00 M0322i000 M03221000 3
40  ARANDELA FIJACION CUBD EMBRAGUE MD3222001 M03222001 MO3222001 M03222001 1
41 TAMBOR DEEHIJDRDHEI;D 88 MO3637001 MD3637001 MO3637001 MO3637001 1
42 HORQUILLA DE 5% Y 62 M03640000 MO3640000 M0O3640000 M03640000 1
43 HORQUILLA DE 18,22 33 Y 42 MD3635001 M03638001 M03635001 M03639001 1
44 EJE HORQUILLA 107x10 M03658001 MO3638001 MO3638001 MD3638001 2
45 COJINETE EJE AGUJAS DESMODROMICO M0O3650000 M03650000 M03650000 M03650000 1
46 MUELLE FIJADOR MARCHAS M03817100 M03817100 M03817100 M03817100 1
47  CASQUILLO FIJADOR PUNTO MUERTO M03818101 MO3818101 M03818101 M03818101 1
48 FIJADOR DE MARCHAS Y PUNTO MUERTO MO3B815010 MO3815010 M03815010 M03815010 2
43  MUELLE FIJADOR FUNTO MUERTD MO3817200 MO3817200 M03817200 M03817200 1 :
50 TORNILLO FIJO MUELLE (SELECTOR GE MARCHR) M03814001 M03814001 MO3814001 103814001 i
51 EJE SELECTOR DE MARCHAS M03811061 M03611001 H03811001 M03811001 1

GAS - GAS MOTOS, S.A.
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FIG, 13- GRUPO CAMBIO
n? DESCRIPCION 125¢cc 160ce 250cc Ao

52 MUELLE SELECTOR 03812000 M03812000 M03812000 M03812000 1
53  CASQUILLO ALUMINIO TOPE EJE SELECTOR 13,5x14,5x25 MO3813000 MD3813000 MO3813000 MG3813000 1
54  ARANDELA FIJADOR MARCHAS M03620010 MO3620010 M03820010 M03820010 1
55 PALANCA CAMBIO DE MARTHAS M03810000 M0381G000 MO3810G00 M0O3810000 1
56  ARANDELA FIJADOR PUNTO MUERTO M03820011 M03820011 M03820011 M03820011 1
57  PALANCA MOV. DESMODROMICO (ESCORPICN) M03811004 M03811004 M03811004 M03811004 1
58 AEMACHE EJE SELECTOR CAMBiO M03811005 M03811005 M03811005 103811005 1
53 COJINETE AGUJAS 17x21x10 M0D3660000 M03660000 MO3660000  MO3660000 1
60 COJINETE AGUJAS 1Bx22x10 M03670000 M03670000 MO3670000 MO3670000 5
61 RODILLO FIJADOR MARCHAS MD3815013 03815013 M03815013 M03815013 1
62 REMACHE PLATINA FIJADOR M03815012 M03B15012 MO3815012 M03815012 2
63 PLATINA TOPE COJINETE MO2628000 M02628000 MD2628000 102628000 1
65 RODILLO FIJADOR PUNTO MUERTO M03815014 M03815014 MDa815014 MO3815014 - 1
66 CASQUILLO FIJADOR MARCHAS M03818102 M03818102 MO3818102 MCo3sie10z2 i
67 TORNILLO FIJADOR PUNTO MUERTO ULS MBx25 TO506025 T0506025 T0506025 T0506025 1

GAS - GAS MOTOS, S.A.
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FIG, 14- GRUPO CILINDRO, CULATA Y PISTON

CONTAGITEE

ne DESCRIPCION 128 cc $80ce _— it
1 CILINDRO REFRIGERACION LIQUIDA M01610200  MO1610250 HO1610111  MO1610150 1
2  CULATA REFRIGERACION LIQUIDA M01619300  MO1619350 MO1619201  M01619250 1
3  TUERCA CILINDRO M10-3 01613001  MO1613001 MO1613001  M01613001 4
4  CTO. PISTON COMPLETO S0 70,96 M01410001  M01410002 MO1410§02  M01410000 1
5  SEGMENTO 70,96 M01417003  M01417004 M0O1417002  M01417000 2
SA SEGMENTO TIPO PLANO 250 flat pistonring @~ =======-=  ========= M01417100 —=-==-——- 1
6  ARANDELA COBRE 14x20x1 M01612025  N01612025 MO1612025  HO1612025 1
7 RACORD CILINDRO MO1612020  N01612020 MO1612020  M0D1612020
8  TORNILLO ALLEN N8x35 T0308035 10308035 10308035 10308035 4
9  ARANDELA 8x17 14008017 14008017 14008617 14008017 4
10 TORICA 6,75x1,78 M01612010  M01612010 MO1612010  MO1612010 6
11  TGRNILLO ALLEN Bx40 10308040 T0308040 T0308040 10308040 2
12 JUNTA TUBERA LAMINAS MO4416001  MO4416001 MO4416003  M04416001 1
13  TORNILLO TUBERA ADHISION M5x20 ULS 10505020 10505020 T0505020 10505020 4
14  ABRAZADERA 32/50/9 8640001 B640001 B640001 B640001 1
15 TUBERA ADMISION CILINDRO GOMA ( GT12/16 = G520005 ) G520005 (520005 MO1615G04  HO1615003 1
16 SOPORTE LAMINAS (ALUMINIO) MO1617010 01617010 MO1617010  MO1617010 1
17  JUEGD LAMINAS M01616000  MO1616000 NO1616000  M01616000 2
18 TOANILLO PHILLIPS TOPE LAMINAS M4x8 T0604008 10604008 T0604008 16604008 4
19  JUNTA CILINDRO M0O4411603  M04411003 M04411004  M04411002 1
20 CAJA LAMINAS COMPLETA MO1617000  M01617000 MO1617200 ~ M01617000 1
21 JUNTA ESCAPE 8600001 B6000Q1 8600001 B600001 1
22 TORICA' CULATA INTERIOR M01619130  M0161914D MO1619215  M01619125 1
23  TORICA CULATA EXTERICR M01619135  M01619135 MO1619210  M0i619110 1
24  TOPE LAMINAS 401616010  MO1616010 MO1616010  MO1616010 2
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FIG, 15-GRUPO EMBRAGUE, ARRANQUE
ne DESCRIPCION 125¢ce Satoc T S A

1 ARANDELA INTERMEDIA EMBRAGUE 34x17x1 M03223000  MO3223000 MO3223000  M03223000 1
2 TORNILLO PLATINA ARRANQUE 5x15 ALLEN CONICO T0405016 T0405015 T0405015 T0405015 2
3  COJINETE PRENSA EMBRAGUE 10x22x3 M03234001  M03234001 M03234001  M03234001 1
4  CORNETIN VARILLA EMBRAGUE M03233000  M03233000 MO3233000  M3233000 1
§  COJINETE AGUJAS PIRON ARRANGUE 25x29x10 MO2616000  M02616000  KO2616000  M02616000 1
6  COJINETE AGUJAS CORONA EMBRAGUE 12,5x26x30 M03225000  MO03225000 MO3225000  MO3225000 2
7 ESFERA EMBRAGUE M03235001 M03235001 M03235001 M03235001 1
8  VARILLA EMBRAGUE MO03228002  MO03228002  DMO03228002  MO03228002 1
13  ARANDELA TOPE CORONA EMBRAGUE MO3332000 M03332000 M03332000 M03332000 1
14  CASQUILLO EMBRAGUE 20x26x28,65 M03224006  M03224000 MO3224000  M03224000 1
15 CTC. CORONA EMBRAGUE COMPLETO M03210G02 M03210002 M032100G2 MO3210002 1
16  ARANDELA MUELLE EMBRAGUE M03218001 M03218001 #03218001 103218001 6
17  ARANDELA FIJACION CUBC M03222001 M03222001 M03222001 M03222001 1
18  TUERCA FIJACION CUBO K03221000 M03221000 M03221000 M032210G0 1
19 CUBD EMBRAGUE M03211001  M03211001 MO3211001  M03211001 1
20 TORNILLO EMBRAGUE HEXAGONAL M5x15 T0105015 T0105015  T0105015 T0105015 6
21 ARANDELA ARRANQUE 40x16,6x1 MO2614000  MO2614000  MO2614000  M02614000 i
22 . DISCO EMBRAGUE MIXTO M03215000  M03215000  MO3215000  MO3215000 1
23  DISCO EMBRAGUE FORRADOC M03213001  M03213001 M03213001  HO3213001 6
24  PLATO EMBRAGUE MO3212001  M03212001  MD3212001  MO3212001 1
25 DISCO EMBRAGUE SEPARADOR HIERRO M03214001  M03214001 MO3214001  M03218001 5
26  MUELLE RETORNO PEDAL M02613000  M02613000 102613000  MO2613000 1
27 RETEN EJE ARRANGUE 102627000  M02627000 MO2627000  HO2627000 1
28 ARANDELA TOPE ALUMINIO 16x25x4,5 M02612001  M02612001 MO2612001  MO2612001 1
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FIG, 15- GRUPO EMBRAGUE, ARRANQUE

ne DESCRIPCION Fr iy 160cc e Gns L
29  ARANDELA TOFE 33x26%0,5 MO2619000  MO2619000 MO2613000  MO26iS000 1
30 EJE ARRANQUE MO2611002 M02611002 MOZ511002 M02611002 1
31 MUELLE TRINQUETE ARRANQUE: MO2618000  M02618000 MO2618000  MO2613000 1
32  TRINQUETE ARRANQUE:. MO2617001 102617001 MO2617001  M02617001 1
33 PLATINA TRINQUETE MO2624001  M02624001 M02624001  M02624001 i
34 PIAON ARRANQUE MO2615001  MO2615001 M0Z615001  M02615001 1
35 TORNILLO ALLEN M6x25 10306025 10306025 T0306025 103050625 1
36 CLIP SEEGER EJE BOMBA AGUA MO3314011  M03314011 MO3314011  M03314011 1
37  PEDAL ARRANQUE 93 MO2610101  #02610101 MOZ610101  M02610101 1
38  MUELLE EMBRAGUE 103216001 103216001 1403216001  M03215001 6
40 CHAVETAS EJE BOMBA AGUA MG1225000  MO1225000 M01225000  M01225000 2
41 ENGRANAJE EJE BOMBA AGUA MO1230000  M01230000 MO1230000  M01230000 1
42  RODAMIENTO 26x10x8 C3 Z MD3313001  MG3313001 M03313001  M03313001 1
43 RETEN 26x15x7 DOBLE LABIO M01012120  M01012120 M01012120  M01012120 1
44 EJE BOMBA AGUA M03311000 M03311000 M03311000 M03311000 1
45  HELICE BOMBA AGUA M0O3310000 M03310000 M03310000 M03310000 1
428 RODAMIENTO 26x10x8 C3 M03313000 M03313000 M03313000 M0D3313000 1
46  PINZA EMBRAGUE HIDRAULICA MO1050000  MO1050000 M01050000  M01050000 1
47  KIT PINZA EMBRAGUE HIDRAULICA MO1059000  MO1059000 MO1059000  M01059000 1
48  KIT SANGRADOR PINZA EMBRAGUE HIDRAULICO MO1060000  MO1060000 MO1060000  MO1060000 1
49+ TORNILLO ARTICULACION PEDAL ARRANQUE T0506012 T0506012 T0506012 10506012 1
50 SEEGER BOMBA AGUA MO3314012  M03314012 MO3314012  M03314012 1§
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FIG, 16- GRUPD ENCEWDIDD Y CARBURADOR

G 1ZAGCT =T

n? DESCRIPCION 12Sce 160ce 250ce 197 .
3 BOBIMA ALTA NIPON DENSO MD2611001 MO2811001 H02811001 M02811001 1
4  VOLANTE MAGNETICO Y PLATC BOBIWA ELECTRICA Mj2810002 M02810002 M02810100 M02810100 1
5 PIPA VUJIA LZ60001 L280001 L260001 L280001 1
6 BUJIA NGK BPSES M04012000 MD4012000 M04012000 04012600 1
7 TORNILLO PLATO BOBINWAS ALLEN 5x20 T0305020 T0305020 TO305020 TO305020 3
B ARANDELA TORNILLD PLATO BOBINAS M02816002 02816002 MDZ816002 M02816002 3
13 CARBURADOR PHBL 26 MOS000201 MOS000201 MO9000202 M0O3000200 |
i4 EXTRACTOR VOLANTE MAGNETICO M04015000 MO4015000 M04015000 2 MO4015000 1
16 REGULADOR ENCENDIDO M026i2101 MD2812101 M02612100 #02812100 1
17 CABLEADOD REGULADOR ENCENDIDOD L300040 L3G0040 L300040 L300040 1
18 REGULADDR TENSION L300030 L300030 L300030 L300030 1
19 MODULO VENTILADOR L300020 L300020 L300020 L300020 1
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FIG, 17- GRUPOD CARBURADODR

n® DESCRIPCION 125cc 160cc 250cc 327cc c.
1 CARBURADOR PHBL 26 ES M0S000202 M0O2000202 M0S000202 M0S000202 1
4  PLANCHA SUJECION CABLE GAS M0S001010 M09001010 M0D2001010 M09001010 1
5 COMPUERTA D. 40 MOS002040 M09002040 MO3002040 M09002040 1
6 MUELLE COMPUERTA M09001015 MO9001015 MO9001015 M0S001015 1
7 AGUJA D 38 M0S003036 MO9003036 MOS003036 M09003036 1
8 CLIP AGUJA M03001020 MOS001020 M0S001020 M09001020 1
10 TORNILLO TAPA CARBURADOR M03S001025 M09001025 MOS001025 M09001025 1
11 TENSOR CABLE GAS MOS001030 MOS001030 MO3001030 MO3001030 1
12 TORNILLO REGULACION COMPUERTA MO0S001035 MO9001035 M0S001035 M09001035 1
13 MUELLE TORNILLO REGULACION COMPUERTA MOS001040 MO9001040 M09001040 M03001040 1
14 ARANDELA TORNILLO REGULACION COMPUERTA MOS001045 MO9001045 M0O9001045 M0S001045 1
16 TORICA TAPA CARBURADOR M03001050 MO3001050 M0O3001050 M0S001050 1
17 CAPUCHON TENSOR CABLE GAS MO9001055 M09001055 MO9001055 MO9001055 1
18 TORICA TORNILLO REGULACION REGULACION COMPUERTA MO9001060 M0S001060 MOS001060 M0S001060 1
19 TORICA STARTER MO9001065 MO9001065 MOS001065 M03001065 1
20 TORICA CHICLE STARTER MO9001070 MO3001070 MOS001070 MOS001070 i
21 TORICA TORNILLO REGULACION AIRE M08001075 M09001075 MOS001075 M03001075 1
22 TORICA AGUJA CIERRE FLOTADOR M09001080 MOS001080 MOS001080 MO0S001080 1
23 TORICA CUBETA GASOLINA MOS001085 MD3001085 M09001085 MOS001085 1
24 TORICA TAPON CUBETA MO09001090 M0S001030 MO9001090 M0S001090 |
25 JUNTA PIPETA ENTRADA GASOLINA M09001035 MO9001035 MOS001035 M09001095 1
26 JUNTA TORNILLO PIPETA MO0S001100 M09001100 MO9001100 MO9S001100 1
27 MANDO STARTER M03001105 M09001105 M09001105 M09001105 1
28 TORNILLO SUJECION STARTER M09001110 MO02001110 MO9001110 MOS001110 1
GAS - GAS "7 &




FIG, 17- GRUPO CARBURADOR

G TZACT =T

ne DESCRIPCION 125cc 160cc 250cc 327cc C.
29 TORNILLO REGULACION ENTRADA AIRE M09001115 MO9001115 MO9001115 M09001115 1
30 MUELLE TORNILLO REGULACION AIRE M0S001120 M02001120 MO9001120 MDS001120 1
31 ARANDELA TORNILLO REGULACION AIRE M0S001125 MO9001125 M09001125 MOS001125 1
32 AGUJA CIERRE FLOTADOR M0S001130 MO9001130 MO9001130 MO09001130 1
33 CHICLE RALENTI 33 MO2004033 MO9004033 M03004033 M09004033 1
34 EMULSOR AQ 270 MOS005270 MO9005270 M09005270 MO9005270 |
35 CHICLE PRINCIPAL 98 MOS006098 MOS006098 MO996098 M0996098 1
36 CHICLE STARTER 60 MOS007080 MOS007060 MOS007060 MO9007060 1
37 PIPETA ENTRADA GASOLINA M0S001135 MO2001135 MD9001135 MO9001135 1
38 TORNILLO PIPETA M09001140 M0S001140 MO9001140 M03001140 1
39 FLOTADOR 6'S gr. MO9008065 MOS00B0G5 MOS008065 MO9008065 1
40 EJE FLOTADOR MO3S001145 M09001145 M09001145 M09001145 e
41 CUBETA GASOLINA M09001150 MOS001150 MO9001150 MO9001150 1
42 TAPON CUBETA GASOLINA MOS001155 M09001155 MO9001155 M09001155 1
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KEY TO SYMBOLS
m = JOMNT/ICONNECTION

MOTOPLAT SYSTEM

USED FROM 1990 TO APRIL 1994
ALL GASGAS TRIAL MODELS
(SYSTEMA ELECTRONICO MARCA MOTOPLAT)

RISING SUN IMPORTS INC.

UNITED STATES af AMERICA

“t— = GROUNDVEARTH
BLEANHT = BLACK W/ WHITE

NOTE: THE No. 404 BLACK BOX (IGNITION
MODULE) HAS A FASTER ADVAMNCE THAN
THE Ho. 406, Ho.404 15 ORIGINAL FOR GT16
AND ALL GT25MT25 AFTER APRIL 1983,
USE No.4068 ON ALL GT35 (327cc) MODELS.

TO LIGHTS AND
ACCESSORIES

FAMN MOTOR ASSY.
[(VENTILADOR)

DC VOLTAGE RECTIFIER.
CONVERTE AC TO DG TO RUN FiH
MEOTOR. SOLGR TERRA COTTA

PREC TIFRCADO VENTILADG)

FARO y CLAXON “SILVER BOX"
VOLTAGE REGULATOR . = R - =
:Hi-l‘-l.ll..mﬂm‘l' GREEM [ ]
| VERDE 2 it -
REDHROJO) 3 YELLOW (AMARILLO
F
{AMARILLO) (TERMOSTATO) IMPORTANT
TELLOW CHASSIS GROUND
1 I'JHM\& KILL BUTTON HE OHMS
BUTON DE PARO =3 .
i — L 11 b H"‘
a— " "
SPARK PLUG
WHITE RED (BUJIA)
PLUGN PLUGHN
AZUL | icnimion con

STATOR BLUE 35 OHMS | | BOBIRA)
ASSY. . &
pLi \ _suaccas onmsy LGP A= BLACK :
MAGNETICO BLACK 45 OHMS -‘j MODULE s * -a 5 OHM

PROBABLY RED

(NEGRO)

- 0
HNao 404

. e

T (POSIBLE ROJO)



TJETTING SPECIFICATIONS
1993 grié: THE BIKE MAY RUM BRICH T™ MID-RANGE WITH STOoOK JETTIMNG. THIS IS THE

REASCH FOR THE CHAMNGE OF THE SLIDE CUTAWAY. LEAN ON BOTTOM END FPOWER WITH
HESITATION IS THE REASCON FOR THE RICHER PILOT JET.

STOCH 3 HAIMN: 95 JIM* S ALTERMNATIVE : MAIMN: 25
PILOT: 38 (ZFEA LEWVEL) FILOT: S (4940 OQK)
NEEDLE: IZnd FROM TOP NEEDLE: Zrmnd FROM TOPF
HEEDLE SIZE: D346 MNMEEDLE SIZE: D3&
NEEDLE JET: Z&8 NEEDLE JET: 268
SLIDE: N30 SLIDE: &40
FLOAT HEIGHT: IS FLOAT HEIGHT: 2 Sman

ABCOWVE &,000 FT ELEWV:
HAIN: &6

PILOT: <A
NEEDLE: TOF
NEEDLE SIZE: D36
MNEEDLE JET: Z&8
SLIDE: 40D

FLOAT HEIGHT: Z%mm

1993 er25T: THE STOCK JETTING DELIVERED IS COOD FOR SOME BIKES, BUT OTHERS ARE

RICH AND REQUIRE REJETTING. THE FOLLOWING INFORMATION WAS SUPPLIED BY GASGAS R&D
IN SPAIN.

STOCK = FALIN: 325 GoOOD ALTERMNMATIVE : MAIN: 35
PILOT: 233 FPILOT: 38
NEEDLE SIZE: D36 ZND CLIF NEEDLE SIZE: D36 =ZND CLIP
NEEDLE JET: Z70 MNEEDLE JET: 270
SLIDE: 40 SLIDE: N4D cucdimm
FLOAT HEIGHT: Z<4mmm FLOAT HEIGHT: Z7mm

FUEL SCREW: 4 TURNSE OoUT

THE FOLLOWING INFORHATIC WAS SUPPLIED BY RISING SN IHPORTS U.S.A.
MAIN: I5% (82 OH)*
FILOT: 38 (36 OK)
NEEDLE: D36 Z2ZND CLIP

"NOTE :IF YOU WIsSH TO RUN UNLEADED FPREMIUM NMEEDLE JET: Z&88 (Z70 OCi) PUMP
GASOLINE RATHER THAN RACE GAS USE NS5, SLIDE: S0 SEE BELOW
THE ®92Z HAIN HAY CAUSE SPARK FNOCK. FLOAT HEIGHT: 27mm

FUEL SCREW: 4 TURNSIS OUT

TS HODIFY THE 93 GTZST JETTING: (NOTE:GTZST BIKES BUILT AFTER JULY 1993 HAVE THE
SLIDE MODIFIED AT THE FACTORY. IF THE 8§40 STANPED N THE INSIDE OF THE SLIDE HAS
BEENM DRILLED OUT, THIZ IS A FACTORY MODIFIED SLIDE. IF YOU SEE THE §q40 STAMPIMNG
YO HAVE THE UNMODIFIED OMNE.) CHAMNGE THE FPILOT FROM A #33 TO A 38 OF H36, AND
FILE Smm FROM THE CUTAWAY ON THE AIRBCOX SIIDE OF THE SLIDE. (OR REFLACE WITH A
No.S50 SLIDE) . BE SURE TO CHAMNFER THE EDGES TO PREVENT THE SLIDE FROM STICKING I
THE BARREL OF THE CARBURETOR. SET THE FLOAT HEIGHT TO Z7mnm (STOCK IS Z4rwmm) TURN
THE FUEL SCREW TO 3.5 TO 4 TURNS FROH THE INMOST POSITION. HAKE SUBRE THAT THE
MEEDLE CLIF IS IN THE IZSECOND SJLOT FROM THE TOF. TAFKE Zcm FROM THE INSIDE
OFENING OF THE AILIR BOX LID. [(THIZ IS TO ALLOW A FREE FLOW OF AIR TO THE CARB)



GTZ25T USED BY GASGAS UK IN ENGLAND, NOT TESTED BY GASGAS USA:
MAIN: 95
PILOT: 35
NEEDLE: ZND OR 3RD
NEEDLE SIZE: D31
NEEDLE JET: Z68
SLIDE: 40
FLOAT HEIGHT: 2 Smm
FUEL SCREW: 3.25 TURNS

GTZ25T ABOWE 6,000 FT.ELEV: (TESTED AT 1993 UTE CUP)
MAIN: SO0 8,500 TO 11,300 FT.IN COLORADO ROCEKIES
PILOT: 38
NEEDLE: TOP CLIP
NEEDLE SIZE: D36
NEEDLE JET: 270 (268 OK)
SLIDE: 50
FLOAT HEIGHT: 2 6memn (27 OK)
FUEL SCREW: 4 OR 5 TURNS OUT

1993 6T32:45 PER GASGAS RACING DEPT. ALTERNATIVE: 1993
STOCK:: MAIN: 9B =11
PILOT: 33 42
NEEDLE: 2ND CLIP FROM TOP S AME
NEEDLE SIZE: D36 D36
NEEDLE JET: 270 270
SLIDE: SO 50

FLOAT HEIGHT: 25rmmn < Sran



